CYLINDER HEAD
Pricing applies to Internet orders only!!!
Numbers shown are quantities used per assembly. Prices are based on a quantity of one (Each). Order the quantities needed for repair.
ORDER
QTY
REF.
NO.
PART NO. / DESCRIPTION Mike's
PRICE
690 SMCR
REQ
1
7603602004452
CYLINDER HEAD CPL.
677.86 1
2
76030036000
CYLINDER HEAD GASKET
62.10 1
3
0474050100
GROOVED PIN DIN1474 5X10
1.07 2
4
0835080256
STUD DIN0835-M 8X25 10.9
2.79 2
5
60036026101
VALVE GIUDE EXHAUST
27.32 2
6
60036025101
VALVE GIUDE INTAKE
10.58 2
7
60036078050
SHIM 10,2X19X1,5MM
2.26 4
8
75036079000
CYLINDERHEAD SCREW M10X168WS14
8.67 4
9
75035047000
TEMPERATURE SENSOR WATER
39.80 1
10
0770100020
O-RING 10,00X2,00 SILCONE
1.83 1
12
59030296000
SCREW PLUG
6.16 3
13
76036052051
SEALING PLUG
0.60 1
14
75036053000
VALVE COVER GASKET
18.65 1
15
75036052000
VALVE COVER
57.49 1
16
75036052050
BREATHER COVER
9.43 1
18
0025050106
COLLAR SCREW M5X10 ISA30
0.85 3
19
0770150151
O-RING 15,00X1,50 VITON
2.37 1
20
75036055000
VALVE COVER SCREW
3.79 4
21
75036052010
DECOUPLING ELEMENT
3.21 4
22
75036144000
RUBBER SLEEVE INTAKE FLANGE
58.52 1
23
75036047000
HOSE CLAMP GEMI 70MM
9.27 2
24
0603061001
CU-SEAL RING DIN7603-6X10X1
1.30 1
25
0025060086
HH COLLAR SCREW M6X8
1.89 1
26
0025060256
HH COLLAR SCREW M6X25
2.22 2
29
76530088100
PREFORMED HOSE OIL STRAINER
11.63 1
30
00049200121
CLAMP STD DN20
0.97 1
31
00049210121
CLAMP 21X12 STD-DES
2.60 1
Powered by HLSM
 
Copyright © 2022 HLSM, Inc. All rights reserved.
This material may not be published, broadcast, rewritten, or redistributed.
For further information, contact HLSM, Inc.
Version: 09.21.2022